



**ANVIL MINING CORP. LTD.**  
**METALLURGICAL TEST REPORT**

TEST No. 00038 SAMPLE OF: V. G. Camp.  
 OBJECTIVE: Wettable, STD Na<sub>2</sub>SO<sub>3</sub> subs. 317 for 2-11. DATE April 22, 72.  
 REAGENTS:

NAME	AMOUNT		ADDITION POINT	pH		TIMES		REMARKS
	grms.	lbs./ton		Start	End	Cond.	Flot.	
Na <sub>2</sub> S		0.5	Cond					
Na <sub>2</sub> CO <sub>3</sub>		3.5						
Na <sub>2</sub> SO <sub>3</sub>		2.5				327		
Z-200		0.05				35	35	
			Cu R	9.6			1	
			Cu Sc		9.5		4	
Af 317	0.015		Pb R				4 1/2	
Af 317	0.025		Pb Sc				5	
			Zn. Cond	9.5				
CuO		1.25						
CuSO <sub>4</sub>		0.75			10.9			
Af 317	0.075		Zn. R.			2	5	
Af 317	0.025		Zn. Sc.				6	
								91.3% - 200#

RESULTS:

PRODUCT	WEIGHTS		ASSAY %				UNITS				DISTRIBUTION %			
	grms.	%	Pb	Zn	Fe	Cu	Pb	Zn	Fe	Cu	Pb	Zn	Fe	Cu
Cu R	19.9	1.0	3.40	41.52	20.0	9.10	3	5	20	9.10	0.5	1.0	0.9	60.6
Cu Sc	29.9	2.5	5.5	6.3	16.1	41.74	8	10	24	11.55	2.2	2.0	1.1	76.4
Pb R	159.6	9.01	21.6	9.6	30.2	12	297	90	284	1.22	81.5	17.6	13.1	7.9
Pb Sc	26.2	13.7	23.5	7.9	15.0	100	322	311	120	34	88.4	6.7	5.5	2.2
Zn R	154.2	9.2	1.41	35.2	16.1	105	13	325	141.8	116	3.6	63.5	6.8	3.0
Zn Sc	139.0	16.1	1.2	22.8	32.2	104	9	367	260	0.28	2.5	71.8	12.0	1.8
Zn Sc T	1361.8	67.7	0.28	0.29	19.4	102	20	20	1713	1.35	5.5	3.9	60.6	8.7
Sluds.	2013.6		3.6	5.1	21.7	16	264	511	2169	15.50				

TESTED BY: NH.

**ANVIL MINING CORP. LTD.**  
**METALLURGICAL TEST REPORT**

TEST No. 00039 SAMPLE OF: V. G. Comp.  
 OBJECTIVE: Repeat 00038 with 1.0 H Na<sub>2</sub>S. DATE April 22-72.

REAGENTS:

NAME	AMOUNT		ADDITION POINT	pH		TIMES		REMARKS
	grms.	lbs./ton		Start	End	Cond.	Flot.	
			<u>Cu R.C.</u>	<u>9.6</u>				
			<u>Pb Se C.</u>		<u>9.6</u>			
			<u>Zn R.C.</u>	<u>10.7</u>				
			<u>Zn Se C.</u>					
<u>H 317</u>	<u>0.015</u>							
								<u>92.0% - 200%</u>

RESULTS:

PRODUCT	WEIGHTS		ASSAY %				UNITS				DISTRIBUTION %			
	grms.	%	Pb	Zn	Fe	Cu	Pb	Zn	Fe	Cu	Pb	Zn	Fe	Cu
<u>Cu R</u>	<u>25.15</u>	<u>1.3</u>	<u>3.5</u>	<u>5.1</u>	<u>20.5</u>	<u>7.91</u>	<u>5</u>	<u>7</u>	<u>27</u>	<u>10.32</u>	<u>1.4</u>	<u>1.4</u>	<u>1.2</u>	<u>67.8</u>
<u>Cu Se</u>	<u>25.5</u>	<u>2.7</u>	<u>7.1</u>	<u>6.1</u>	<u>17.1</u>	<u>4.44</u>	<u>10</u>	<u>9</u>	<u>21</u>	<u>11.99</u>	<u>1.7</u>	<u>5.2</u>	<u>1.1</u>	<u>78.8</u>
<u>Pb R</u>	<u>206.1</u>	<u>10.3</u>	<u>25.4</u>	<u>1.6</u>	<u>20.5</u>	<u>102</u>	<u>293</u>	<u>99</u>	<u>273</u>	<u>193</u>	<u>50.11</u>	<u>19.5</u>	<u>12.2</u>	<u>6.1</u>
<u>Pb Se</u>	<u>76.6</u>	<u>3.8</u>	<u>15.8</u>	<u>2.5</u>	<u>10.5</u>	<u>102</u>	<u>223</u>	<u>30</u>	<u>154</u>	<u>127</u>	<u>88.7</u>	<u>5.9</u>	<u>6.9</u>	<u>1.8</u>
<u>Zn R</u>	<u>159.1</u>	<u>8.1</u>	<u>1.5</u>	<u>23.0</u>	<u>17.1</u>	<u>101</u>	<u>101</u>	<u>319</u>	<u>161</u>	<u>138</u>	<u>3.9</u>	<u>63.0</u>	<u>7.2</u>	<u>2.5</u>
<u>Zn Se</u>	<u>106.2</u>	<u>5.3</u>	<u>1.7</u>	<u>24.3</u>	<u>11.1</u>	<u>105</u>	<u>9</u>	<u>357</u>	<u>177</u>	<u>127</u>	<u>2.5</u>	<u>70.5</u>	<u>7.9</u>	<u>1.5</u>
<u>Zn Se T</u>	<u>1371.7</u>	<u>68.5</u>	<u>0.26</u>	<u>0.30</u>	<u>20.5</u>	<u>0.02</u>	<u>18</u>	<u>21</u>	<u>1425</u>	<u>1.37</u>	<u>4.9</u>	<u>4.1</u>	<u>62.5</u>	<u>9.0</u>
<u>Slu. 6</u>	<u>2006.2</u>		<u>3.6</u>	<u>5.1</u>	<u>27.1</u>	<u>115</u>	<u>361</u>	<u>507</u>	<u>2241</u>	<u>1521</u>				

TESTED BY: PH